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Ref: STPL/Tiles/JO — 293/12/ 2021 .4

Date: 31.12.2021
Test Order dated: 18.12.2021

M/s. Sinter Machines

# 35, Peelamedu Industrial Estate,
V K Road, Peelamedu, Coimbatore
Tamilnadu — 641 004

REPORT ON ROOF TILE SAMPLE

Source of sample : Sample supplied by the customer
Date of receipt of sample : 15.12.2021
Customer’s Reference : E mail dated 21.12.2021
Period of Test : 27.12.2021
Product Description# ! Roof Tile— HR 1, HR 2, HR 3
Condition of samples : Satisfactory
SI. No. Test Conducted Test Method Test Result
No change in volume and
1

mass observed &
No deformation observed

Kept in oven at 50°C No change in volume and
2 Heat Resistance — 50°C for 4 hours for 4 hours and mass observed &
observation made No deformation observed

No change in volume and
mass observed &
No deformation observed

3

# As furnished by the customer

Note: 1. The results relate only to the items tested.

2. Report shall not be reproduced, except in full, without the written approval of the lab.
3. Any correction invalidates this report.
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